
 

 

  

 

  

PhD IN INDUSTRIAL ENGINEERING AND PRODUCTION 

Department of Chemical and Nuclear Engineering 

 

 

OPTIMIZATION OF OPERATION PARAMETERS IN ULTRAFILTRATION 

BY EXPERIMENT DESIGN, MATHEMATICAL MODELING AND 

FOULING CHARACTERIZATION OF THE MEMBRANES USED TO 

REMOVE DISSOLVED AND COLLOIDAL SUBSTANCES FROM A 

TREATED PAPER MILL EFFLUENT. 

 

AUTOR: 

Mayko Rannany Santos Sousa  

 

A thesis submitted for the degree of Doctor of Philosophy 

of 

Polytechnic University of Valencia 

 

Supervised by Prof. Dr. Jaime Lora García 

Co-supervised by Dra. María Fernanda López Pérez 

Co-supervised by Dr. Marc HERAN 

 

 

August 2020 

Valencia – Spain 



 

 

 

 

UNIVERSIDAD POLITÉCNICA DE VALENCIA (UPV) 
[...]
Paper Industry Waste Water 4, 5. 

Tarazaga, C.C., Campderrós, M.E., Padilla, A.P., 2006. Physical cleaning by means 

of electric field in the ultrafiltration of a biological solution. Journal of Membrane 

Science 278, 219–224. https://doi.org/10.1016/j.memsci.2005.11.004 

Temmink, H., Grolle, K., 2005. Tertiary activated carbon treatment of paper and 

board industry wastewater. Bioresource Technology 96, 1683–1689. 

https://doi.org/10.1016/j.biortech.2004.12.035 

Thompson, G., Forster, C., 2003. Bulking in activated sludge plants treating paper 

mill wastewaters. Water Res. 37, 2636–2644. https://doi.org/10.1016/S0043-

1354(03)00076-9 



2 Chapter: Literature Review 

 

88 

Thompson, G., Swain, J., Kay, M., Forster, C.F., 2001. The treatment of pulp and 

paper mill effluent: a review. Bioresource Technology 77, 275–286. 

https://doi.org/10.1016/S0960-8524(00)00060-2 

Tian, J., Yu, H., Shen, Y., Shi, W., Liu, D., Gao, S., Cui, F., 2015. Identification of 

irreversible UF membrane foulants by fluorescence excitation–emission matrix 

coupled with parallel factor analysis. Desalination and Water Treatment 57, 

21794–21805. https://doi.org/10.1080/19443994.2015.1127783 

van den Berg, G.B., Smolders, C.A., 1990. Flux decline in ultrafiltration processes. 

Desalination, Proceedings of the Symposium on Membrane Technology 77, 

101–133. https://doi.org/10.1016/0011-9164(90)85023-4 

Van Hoof, S.C.J.M., Minnery, J.G., Mack, B., 2002. Performing a membrane 

autopsy. Desalination Water Reuse 40–46. 

Vashi, H., Iorhemen, O.T., Tay, J.H., 2019. Extensive studies on the treatment of 

pulp mill wastewater using aerobic granular sludge (AGS) technology. Chemical 

Engineering Journal 359, 1175–1194. https://doi.org/10.1016/j.cej.2018.11.060 

Vedavyasan, C.V., 2001. Potential use of magnetic fields - A perspective. 

Desalination 134, 105–108. https://doi.org/10.1016/S0011-9164(01)00120-5 

Vela, M.C.V., Blanco, S.Á., García, J.L., Rodríguez, E.B., 2008. Analysis of 

membrane pore blocking models applied to the ultrafiltration of PEG. Separation 

and Purification Technology 62, 489–498. 

https://doi.org/10.1016/j.seppur.2008.02.028 

Verband Deutscher Papierfabriken, 2017. Paper making from pulp to paper. The 

production line on one sheet. [WWW Document]. Paper making. URL 

https://www.vdp-online.de/en/home.html (accessed 3.16.19). 

Vincent Vela, M.C., Álvarez Blanco, S., Lora García, J., Bergantiños Rodríguez, E., 

2009. Analysis of membrane pore blocking models adapted to crossflow 

ultrafiltration in the ultrafiltration of PEG. Chemical Engineering Journal 149, 

232–241. https://doi.org/10.1016/j.cej.2008.10.027 

Vrouwenvelder, J.S., Kruithof, J., Loosdrecht, M.C.M. van, 2011. Biofouling of Spiral 

Wound Membrane Systems. IWA Publishing. 



2 Chapter: Literature Review 

 

89 

Wang, F., Tarabara, V.V., 2008. Pore blocking mechanisms during early stages of 

membrane fouling by colloids. Journal of Colloid and Interface Science 328, 

464–469. https://doi.org/10.1016/j.jcis.2008.09.028 

Wang, H., Ding, A., Gan, Z., Qu, F., Cheng, X., Bai, L., Guo, S., Li, G., Liang, H., 

2017. Fluorescent natural organic matter responsible for ultrafiltration 

membrane fouling: Fate, contributions and fouling mechanisms. Chemosphere 

182, 183–193. https://doi.org/10.1016/j.chemosphere.2017.04.148 

Wang, Z., Han, X., Ma, J., Wang, P., Mei, X., Wu, Z., 2013. Recent advances in 

membrane fouling caused by extracellular polymeric substances: a mini-review. 

Desalination and Water Treatment 51, 5121–5131. 

https://doi.org/10.1080/19443994.2013.768403 

Wang, Z., Wu, Z., Yin, X., Tian, L., 2008. Membrane fouling in a submerged 

membrane bioreactor (MBR) under sub-critical flux operation: Membrane 

foulant and gel layer characterization. Journal of Membrane Science 325, 238–

244. https://doi.org/10.1016/j.memsci.2008.07.035 

Willis, R.D., Conner, T.L., 2015. Guidelines for the Application of SEM/EDX 

Analytical Techniques to Particulate Matter Samples - Scholar’s Choice Edition. 

Scholar’s Choice. 

Wu, F.C., Evans, R.D., Dillon, P.J., 2003. Separation and Characterization of NOM 

by High-Performance Liquid Chromatography and On-Line Three-Dimensional 

Excitation Emission Matrix Fluorescence Detection. Environ. Sci. Technol. 37, 

3687–3693. https://doi.org/10.1021/es020244e 

Xavier, C.R., Oñate, E., Mondaca, M.A., Vidal, G., 2011. Kraft pulp mill effluent 

treated by activated sludge and aerated lagoon genotoxicity assess. 

Interciencia 36, 412–416. 

Xie, W.-M., Ni, B.-J., Sheng, G.-P., Seviour, T., Yu, H.-Q., 2016. Quantification and 

kinetic characterization of soluble microbial products from municipal wastewater 

treatment plants. Water Research 88, 703–710. 

https://doi.org/10.1016/j.watres.2015.10.065 

Yan, L., Li, R., Song, Y., Jia, Y., Li, Z., Song, L., Zhang, H., 2019. Characterization 

of the Fouling Layer on the Membrane Surface in a Membrane Bioreactor: 



2 Chapter: Literature Review 

 

90 

Evolution of the Foulants’ Composition and Aggregation Ability. Membranes 9, 

85. https://doi.org/10.3390/membranes9070085 

Yazdanshenas, M., Soltanieh, M., Tabatabaei Nejad, S.A.R., Fillaudeau, L., 2010. 

Cross-flow microfiltration of rough non-alcoholic beer and diluted malt extract 

with tubular ceramic membranes: Investigation of fouling mechanisms. Journal 

of Membrane Science 362, 306–316. 

https://doi.org/10.1016/j.memsci.2010.06.041 

Yigit, N., Civelekoglu, G., Harman, I., Koseoglu, H., Kitis, M., 2011. Effects of 

Various Backwash Scenarios on Membrane Fouling in a Membrane Bioreactor, 

in: Gökçekus, H., Türker, U., LaMoreaux, J.W. (Eds.), Survival and 

Sustainability: Environmental Concerns in the 21st Century, Environmental 

Earth Sciences. Springer Berlin Heidelberg, Berlin, Heidelberg, pp. 917–929. 

https://doi.org/10.1007/978-3-540-95991-5_87 

Yu, H., Qu, F., Liang, H., Han, Z., Ma, J., Shao, S., Chang, H., Li, G., 2014. 

Understanding ultrafiltration membrane fou ling by extracellular organic matter 

of Microcystis aeruginosa using fluorescence excitation–emission matrix 

coupled with parallel factor analysis. Desalination 337, 67–75. 

https://doi.org/10.1016/j.desal.2014.01.014 

Yuan, G., Dai, H., Ye, C., Zhang, Y., Wang, Z., 2011. ADSORPTION OF Ca(II) 

FROM AQUEOUS SOLUTION ONTO CELLULOSIC FIBERS AND ITS 

IMPACT ON THE PAPERMAKING PROCESS. BioResources 6, 2790-2804–

2804. https://doi.org/10.15376/biores.6.3.2790-2804 

Yuan, W., Kocic, A., Zydney, A.L., 2002. Analysis of humic acid fouling during 

microfiltration using a pore blockage–cake filtration model. Journal of 

Membrane Science 198, 51–62. https://doi.org/10.1016/S0376-7388(01)00622-

6 

Yuan, W., Zydney, A.L., 1999. Humic acid fouling during microfiltration. Journal of 

Membrane Science 157, 1–12. https://doi.org/10.1016/S0376-7388(98)00329-

9 

Yuan, X., Cao, Y., Li, J., Wen, B., Zhu, W., Wang, X., Cui, Z., 2012. Effect of 

pretreatment by a microbial consortium on methane production of waste paper 



2 Chapter: Literature Review 

 

91 

and cardboard. Bioresource Technology 118, 281–288. 

https://doi.org/10.1016/j.biortech.2012.05.058 

Z. Wang, Z., Wu, Z., Tang, S., 2009. Characterization of dissolved organic matter 

in a submerged membrane bioreactor by using three-dimensional excitation and 

emission matrix fluorescence spectroscopy. Water Research 43, 1533–1540. 

https://doi.org/10.1016/j.watres.2008.12.033 

Zaidi, A., Buisson, H., Sourirajan, S., Wood, H., 1992. Ultra- and Nano-Filtration in 

Advanced Effluent Treatment Schemes for Pollution Control in the Pulp and 

Paper Industry. Water Science and Technology 25, 263–276. 

https://doi.org/10.2166/wst.1992.0254 

Zhang, Y., Ma, C., Ye, F., Kong, Y., Li, H., 2009. The treatment of wastewater of 

paper mill with integrated membrane process. Desalination 236, 349–356. 

https://doi.org/10.1016/j.desal.2007.10.086 

Zhu, X., Wang, Z., Wu, Z., 2011. Characterization of membrane foulants in a full-

scale membrane bioreactor for supermarket wastewater treatment. Process 

Biochemistry 46, 1001–1009. https://doi.org/10.1016/j.procbio.2011.01.020 

Zoubeik, M., Salama, A., Henni, A., 2020. Table Optimization of Operating 

Conditions for a Superwetting Ultrafiltration ZrO2 Ceramic Membrane. Journal 

of Environmental Engineering 146, 04020021. 

https://doi.org/10.1061/(ASCE)EE.1943-7870.0001670 

Zularisam, A.W., Ismail, A.F., Salim, R., 2006. Behaviours of natural organic matter 

in membrane filtration for surface water treatment — a review. Desalination 194, 

211–231. https://doi.org/10.1016/j.desal.2005.10.030 

Zwain, H.M., Hassan, S.R., Zaman, N.Q., Aziz, H.A., Dahlan, I., 2013. The start-up 

performance of modified anaerobic baffled reactor (MABR) for the treatment of 

recycled paper mill wastewater. Journal of Environmental Chemical Engineering 

1, 61–64. https://doi.org/10.1016/j.jece.2013.03.007 

 

 

 



3 Chapter: General Materials and Methods 

92 

 

 

 

 

 

3 CHAPTER: GENERAL MATERIALS AND 

METHODS 

 

 

 

 

 

 

 

 

 

 

 

 



3 Chapter: General Materials and Methods 

93 

 

3.1 Source and properties of treated effluent used as feed solution in 

the UF process  

The feed water for the UF membrane experiments was obtained from a secondary 

clarifier from a wastewater treatment plant (WWTP) in a paper mill located in the south 

of the Valencian autonomous region in Spain (Figure 3-1). 

In this papermaking process employing recycled paper, news print and cardboard as 

raw materials. The WWTP has capacity of treats approximately 1.200 m3/day of the 

industrial effluent with a daily biological load around 6.720 kg COD/d using BIOPAQ-

UASB anaerobic reactor combined with classic aerobic treatment system. The sewage 

first passes through anaerobic ponds and then activated sludge ponds with anoxic and 

aeration zones).  The feed water samples were then stored in a refrigerator at 4°C and 

warmed to room temperature prior to use in the ultrafiltration experiments. 

 
Figure 3-1 - Aerial view of the wastewater treatment plant (WWTP) in a papermaking 

factory. Google Maps (on-line), 2019. 

 

 



3 Chapter: General Materials and Methods 

94 

 

1 - Open and closed homogenization/equalization tanks (Pre-acidification step) 

2 - Anaerobic biological reactors (there are 3 BIOPAQ-UASB) 

3 - Aerobic biological reactor (activated sludge - after anaerobic treatment) 

4 - Secondary clarifier 

5 - Sludge thickening and sludge dewatering 

6 - Gasometer 

Average concentrations of constituents in the feed solution are summarized in Table 

3-1. 

Table 3-1 - Average compositions of the paper mill treated effluent (anaerobic and aerobic 

treatment) used in the experiments. 

Parameter Units Value Equipment 

Turbidity (NTU) 39.5 Turbidimeter D-112 – Dinko. 

Chemical oxigen demand 

(COD) 

(mg/L) 252±5.0 Reactor 5B-2C, COD meter. 

Total organic carbon 

(TOC) 

(mg/L) 80.00 ± 2.4 TOC-VCSN Shimadzu Analyzer 

Ultraviolet absorbance 

(UV254) 

(cm-1) 0.943 ± 0.012 UV-VIS Scanning spectrophotometer 

(Unicam, UV2), with a 1 cm quartz 

cuvette. SUVA (L/mg/m) 1.114 ± 0.03 

Suspended solids  

(TSS) 

(g/L) 0.1986±0.05 TSS Vaccum filtration assembly – 

Alamo/Dinko. 

Sediment solids  

(SS) 

(ml/L) 3.5±0.1 Imhoff sedimentation cone - 1 000 ml – 

VITLAB. 

Conductivity (ms/cm) 3.56±1.0 Conductivity Meter, EC-Metro GLP 31- 

Crison. 

pH  7.8±0.5 pH-Meter BASIC 20 – Crison. 

Total nitrogen (mg/L) 1.7±0.2 Thermoreactor AL125 and protometer 

– Lovibond. 

Temperature °C 23.5±2.0 Temperature Meter GLP 22 –Crison. 

Particle size nm 458 – 1281 Zetasizer Nano ZS - Malvern 

Instruments. 



3 Chapter: General Materials and Methods 

95 

 

3.2 Analytical methods and apparatus  

3.2.1 General characteristics 

• Turbidity: 

The turbidity measurement was made using a Dinko 112 turbidimeter (ASTM D1889), 

which was calibrated using Dinko turbidity calibration standards before each use. 

Samples were measured in triplicate and the results were averaged. 

• Chemical oxigen demand (COD) and Total nitrogen : 

COD and total nitrogen were measured using a Merck Picco photometer at the 

wavelengths of 605 nm and a Merck TR-300 thermoreactor in accordance with the 

Standard Methods (D1252 - 06 ASTM and ASTM D8083, respectively) (APHA, 1998). 

Samples were measured in triplicate and the results were averaged. 

• Total organic carbon (TOC): 

Total organic carbon (TOC) is a carbon analyser used to measure directly the organic 

carbon (sum of the carbon particulate and DOC) content of feed and permeate 

samples. TOC concentrations were measured using a TOC-VCSN Shimadzu Analyzer 

(Shimadzu, Japan) . The instrument was calibrated prior to each series of analysis 

using series of potassium hydrogen phthalate standards (0.5 mg/L, 1 mg/L, 5mg/L, 10 

mg/L and 20 mg/L). In the analyses nonpurgeable organic carbon (NPOC) 

determination method was employed. TOC samples were filtered through a 0.45 μm 

filter prior to analysis and the resultants NPOC were calculated as a mean of three 

measurements from the TOC analyser. 

`  



3 Chapter: General Materials and Methods 

96 

Figure 3-2 - Photograph of the setup for TOC-VCSN Shimadzu Analyzer used in the IEM. 

• Specific ultraviolet (UV) absorbance (SUVA254): 

The specific UV Absorbance (SUVA) is determined by the ratio of the UV absorbance 

measured at 254 nm to TOC concentration (Korshin et al., 1997; Potter and Wimsatt, 

2009). SUVA was calculated according the following equation: 

 
𝑆𝑈𝑉𝐴 (

𝐿

𝑚 . 𝑚𝑔 
) = 𝑈𝑉254(𝑚−1) ∗  

100

𝑇𝑂𝐶 (
𝑚𝑔

𝐿⁄ )
 Equation 3-1 

Where high SUVA values (more than 4 L/m/mg) indicate high humic content with a 

hydrophobic character (aromatic) and low SUVA (less than 3 L/m/mg) corresponds to 

the presence of mainly hydrophilic material with reduced aromatic character (Archer 

and Singer, 2006; Edzwald and Tobiason, 1999). Specific UV absorbance (SUVA254) 

was measured with a 1 cm quartz cuvette using a UV-VIS spectrophotometer (UV-

2401PC, Shimadzu, Japan). Samples were measured in triplicate and the results were 

averaged. 

• Total suspended solids and sediment solids 

The PMTE and the membrane permeate suspended solids concentration were 

measured using a glass fiber filter with a 1 µm pore size and a 47 mm diameter 

following a standard method of analysis (APHA-AWWA-WEF, 1998). To estimate 

sediment solids concentration (ml/L) the PMTE was thoroughly mixed and poured in 

Imhoff cone and settleable matter was measured volume-trically after 1 and 2 h.  

• Particle size distribution and zeta potential  

The experimental foulants size distribution (colloids and dissolved matter), and fresh 

and fouled membrane surface zeta potential were measured using the dynamic light-

scattering method in a Zetasizer Nano ZS instrument (Malvern Instruments), through 

averaging three independent sample analyses (standard deviation less than 5%). 



3 Chapter: General Materials and Methods 

97 

 

 

Figure 3-3 - Photograph of the setup for Zetasizer Nano ZS instrument (Malvern 

Instruments) used in the ISIRYM. 

• Conductivity and pH  

Conductivity was measured using a conductivity Meter (EC-Metro GLP 31- Crison) set 

WTW 3 level (ASTM D1125 – 14). Standard solutions containing potassium chloride 

(KCl) at the EC of 500, 1413 and 2760 μS cm-1 were used to calibrate the conductivity 

meter. 

The pH and temperature were monitored using a BASIC 20 pH-Meter (Crison), the 

instrument was calibrated with standard solutions of pH 4.0, 7.0, and 10.0. 

Samples were measured in triplicate and the results were averaged. 

3.3 Membrane properties and characteristics 

UF experiments were carried out using polyethersulfone (PES) membranes with 

different molecular weight cut-offs (MWCO) of 10 kDa, 50 kDa and 100 kDa in a flat 

sheet, provided by Synder Filtration™ (Vacaville, USA). These membranes have 